Parts Breakdown & List

121

145 119

127

133
132

/XTC‘

109

1 j
39 128 112
110
146

107

118 143/k142 ;

gfw\
108

148 132/’111

- S\ 116 136

: 140—— &, 141 & s

a 7

! ‘ 138

. 113 15y, 114

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 P5770101 LEFT FRAME 125 |P5770125 BUSHING 20 X 34 X 16
102 |P5770102 RIGHT FRAME 126 |P5770126 ROLLER STAND
103 |P5770103 BASE 127 |P5770127 LEVER
104 |P5770104 ROLLER BASE 128 |P5770128 HANDLE
105 |P5770105 TOP ROLLER 129 |PSB52M CAP SCREW M8-1.25 X 10
106 [P5770106 BOTTOM ROLLER 130 |PSB04M CAP SCREW M6-1 X 10
107 P5770107 LOCK KNOB 131 PSB52M CAP SCREW M8-1.25 X 10
108 |P5770108 COVER 132 |P5770132 COTTER PIN3 X 18
109 |P5770109 CLEVIS PIN 10 X 50 133 |PWO0O6M FLAT WASHER 12MM
110 |P5770110 CRANK HANDLE 134 |PB40M HEX BOLT M10-1.5 X 15
111 P5770111 RADIUS ADJUST SCREW 135 |PB35M HEX BOLT M12-1.75 X 40
112 P5770112 SPECIAL SCREW 136 P5770136 HANDLE KNOB M10
113 |P5770113 DRAW BAR 137 |PRP42M ROLL PIN3 X 20
114 PSWO03-1 KNOB 138 P5770138 SPECIAL NUT M12-1.75
115 |P5770115 DRAW BAR STAND 139 |PNO2M HEX NUT M10-1.5
116 |P5770116 THICKNESS ADJUST SCREW 140 |PB27M HEX BOLT M12-1.75 X 30
117  |P5770117 GEAR 141 PWO0O6M FLAT WASHER 12MM
118 |P5770118 REAR ROLLER 142 |PB116M HEX BOLT M10-1.5 X 45
119 |P5770119 PIVOT SHAFT 143 |PNO2M HEX NUT M10-1.5
120 |P5770120 IDLER GEAR SHAFT 144 |PRP62M ROLL PIN6 X 35
121 P5770121 COVER FRONT 145 |(PSB14M CAP SCREW M8-1.25 X 20
122 |P5770122 COVER REAR 146 |PNO3M HEX NUT M8-1.25
123 |P5770123 IDLER GEAR 147 |(PB20M HEX BOLT M8-1.25 X 35
124 |P5770124 GEAR LOCKING SHAFT 148 |PWO04M FLAT WASHER 10MM

G5770 36" Slip Roll 22 Gauge

-25-




Labels Breakdown & Parts List

s ~
-
&m‘g MODEL G5770
36" SLIP ROLL
Industriall [}

SPECIFICATIONS AW/ G!

MAXIMUM WIDTH; 36" TO REDUGE THE RISK O US PERSONAL
i INJURY WHILE USING THIS MACHINE:
CAPAGITT 22 DA MLD STERL 1. READ AND THE MANUAL BEFORE STARTING.
| % VWARNING: MINIMUM ROLL DIAMETER: 2* 2. ALWAYS WEAR EYE PROTECTION.
WIRE SIZES: 316", 14", 16" 3 ALWAYS KEEP GUARDS IN PLACE AND
EYE INJURY WEIGHT: 250 LBS orl
HAZARD! : 4. WEAR LEATHER GLOVES AND STEEL-TOED
[ SHOES,
-;“""' wear “"fhlg | 5 DO NOT EXCEED THE RATED CAPACITIES OF
asses when us o THIS MACHINE.
this machine. r ; 6 ALWAYS KEEP HANDS AND FINGERS AWAY
N FROM ROLLERS.
\ . 7.00 NOT OPERATE WHEN TIRED OR UNDER
L e W THE INFLUENCE OF ALCOMOL
Py

Grizzly
Model #
i © | G4608 ®
o A WARNING]| b
o v s CRUSHING | 206
e bty
203 SR
—
203
REF PART # DESCRIPTION REF PART # DESCRIPTION
201 |PLABEL-11B |SAFETY GLASSES WARNING 204 |G4608 GRIZZLY LOGO
202 |P5770202 MACHINE 1D LABEL 205 |PLABEL-12C |READ MANUAL LABEL
203 |P5770203 CRUSHING INJURY WARNING 206 |PPAINT-1 GREEN TOUCH-UP PAINT

AWARNING

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine
MUST maintain the original location and readability of the labels on the machine. If any label is
removed or becomes unreadable, REPLACE that label before using the machine again. Contact
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels.

-26- ? G5770 36" Slip Roll 22 Gauge




